

---

---

# BULLETIN # 122

---

---

## Manitoba Drug Benefits and Manitoba Drug Interchangeability Formulary Amendments

The following amendments will take effect on  
**January 24, 2023**



The amended Manitoba Drug Benefits Formulary and Manitoba Drug Interchangeability Formulary will be available on the Manitoba Health website <http://www.gov.mb.ca/health/mdbif> on the effective date of January 24, 2023

Bulletin 122 is currently available for download:

<http://www.gov.mb.ca/health/mdbif/bulletin122.pdf>

Please also refer to the psv/excel files\* found on the Manitoba Health website under "Notices" here:

<https://www.gov.mb.ca/health/pharmacare/healthprofessionals.html>

\*The psv/excel files contain the following information: DIN, PRODUCT NAME, UNIT PRICE (List Price + 5%) & LOWEST GENERIC PRICE (List Price + 5%)

<b>Inside This Issue</b>	
Part 1 Additions	Page 1-3
Part 2 Additons	Page 4
Exception Drug Status Additions	Page 4-7
New Interchangeable Categories	Page 7-8
New Interchangeable Products	Page 8-11
Interchangeable Product Price Changes	Page 11
Product Deletions	Page 11-12
Discontinued Products	Page 12-13
Category Deletions	Page 13

## Part 1 Additions

DIN	TRADE NAME	GENERIC	STRENGTH	FORM	MFR*
02438917	<b>ACH-Rosuvastatin</b>	rosuvastatin	5 mg	Tablet	ACH
02375311	<b>Apo-Brimonidine-Timop</b>	brimonidine tartrate/ timolol	0.2/0.5 %	Ophthalmic Solution	APX
02526557	<b>Apo-Fluticasone HFA</b>	fluticasone	125 mcg	Metered Dose Inhaler	APX
02337975	<b>Apo-Rosuvastatin</b>	rosuvastatin	5 mg	Tablet	APX
02517868	<b>Arazlo</b>	tazarotene	0.045 % w/w	Lotion	BHC
02506262	<b>Bryhali</b>	halobetasol propionate	0.01 % w/w	Lotion	BHC
02516470	<b>Jamp Lurasidone</b>	lurasidone	120 mg	Tablet	JPC
02415291	<b>Jamp Rabeprazole</b>	rabeprazole	20 mg	Tablet	JPC
02520982	<b>Kirsty</b> <i>(Biosimilar)</i>	insulin aspart	100 U	Solution	BGP
02520974	<b>Kirsty</b> <i>(Biosimilar)</i>	insulin aspart	100 U	Solution - Prefilled Pen	BGP
02468018	<b>M-Amlodipine</b>	amlodipine	2.5 mg	Tablet	MNP
02496534	<b>M-Rosuvastatin</b>	rosuvastatin	5 mg	Tablet	MNP
02522225	<b>Mint-Quetiapine XR</b>	quetiapine	400 mg	Extended Release Tablet	MPH
02526379 02526387	<b>Mint-Ranitidine</b>	ranitidine	150 mg 300 mg	Tablet	MPH
02477483	<b>NRA-Rosuvastatin</b>	rosuvastatin	5 mg	Tablet	NRA
02352974 02352982	<b>Olanzapine ODT</b>	olanzapine	5 mg 10 mg	Orally Disintegrating Tablet	SAH
02484706	<b>PDP-Amlodipine</b>	amlodipine	1 mg/mL	Oral Solution	PPI
02490447	<b>PDP-Levetiracetam</b>	levetiracetam	100 mg/mL	Oral Solution	PPI
02503123	<b>pms-Fluticasone HFA</b>	fluticasone	125 mcg	Metered Dose Inhaler	PMS
02378523	<b>pms-Rosuvastatin</b>	rosuvastatin	5 mg	Tablet	PMS
02521466	<b>pmsc-Venlafaxine XR</b>	venlafaxine	37.5 mg	Capsule	PMS
02522500 02522519 02522527	<b>PRZ-Amlodipine</b>	amlodipine	2.5 mg 5 mg 10 mg	Tablet	PRZ
02521555 02521563 02521571 02521598	<b>PRZ-Atorvastatin</b>	atorvastatin	10 mg 20 mg 40 mg 80 mg	Tablet	PRZ
02526468 02526476 02526484	<b>PRZ-Olmesartan/HCTZ</b>	olmesartan/HCTZ	20 mg/12.5 mg 40 mg/12.5 mg 40 mg/25 mg	Tablet	PRZ

02505576 02505584 02505592 02505606	<b>PRZ-Rosuvastatin</b>	rosuvastatin	5 mg 10 mg 20 mg 40 mg	Tablet	PRZ
02405628	<b>Rosuvastatin</b>	rosuvastatin	5 mg	Tablet	SAH
02330474	<b>Sandoz Amlodipine</b>	amlodipine	2.5 mg	Tablet	SDZ
02338726	<b>Sandoz Rosuvastatin</b>	rosuvastatin	5 mg	Tablet	SDZ
02526441	<b>Semglee</b>	insulin glargine	100 U	Solution - Prefilled Pen	BGP
02525178	<b>Taro-Calcipotriol/ Betamethasone</b>	betamethasone/calcipotriol	0.5 mg/50 mcg	Gel	TAR
02382644	<b>Taro-Rosuvastatin</b>	rosuvastatin	5 mg	Tablet	SUN
02354608	<b>Teva-Rosuvastatin</b>	rosuvastatin	5 mg	Tablet	TEV
02502372	<b>Tobramycin</b>	tobramycin	40 mg/mL	Injection	SMI
<b>INSULIN PUMP SUPPLIES</b>					
00905740	<b>Orbit Inserter</b>	inserter	-	-	YPS
00905741	<b>Enlite One Press Serter</b>	inserter	-	-	MDT
00905742	<b>MiniMed Quick-serter</b>	inserter	-	-	MDT
00992900	<b>Silhouette Full Set</b>	infusion set	23" or 43" tubing	-	MDT
00992901	<b>MiniMed Silhouette Cannula Only</b>	infusion set	13mm or 17 mm cannula	-	MDT
00992902	<b>MiniMed Silhouette Cannula/Tubing</b>	infusion set	13mm, 17mm or 37mm cannula AND 18", 23" 32" or 43" tubing	-	MDT
00992903	<b>MiniMed Quick-Set</b>	infusion set	6mm or 9 mm cannula AND 18", 23", 32" or 43" tubing	-	MDT
00992904	<b>MiniMed Sure-T</b>	infusion set	6mm or 8mm cannula AND 18", 23" or 32" tubing	-	MDT
00992905	<b>MiniMed MIO</b>	infusion set	6mm, 9mm or 13 mm cannula AND 18", 23", 32" or 43" tubing	-	MDT
00992906	<b>MiniMed MIO Advance</b>	infusion set	6mm or 9mm cannula AND 23" or 43" tubing	-	MDT
00992907	<b>AutoSoft</b>	infusion set	6mm, 9mm, or 13mm cannula AND 23"/60cm or 43"/110cm tubing	-	TDC

00992908	<b>VariSoft</b>	infusion set	13mm or 17mm cannula AND 23"/60cm, 32"/80cm or 43"/110cm tubing	-	TDC
00992909	<b>TruSteel</b>	infusion set	6mm or 8mm cannula AND 23"/60cm or 32"/80cm tubing	-	TDC
00992911	<b>YpsoPump Orbit Soft Cannula/Tubing</b>	infusion set	6mm or 9mm cannula AND 18"/45cm, 24"/60cm, 31"/30cm, 43"/110cm tubing	-	YPS
00992912	<b>YpsoPump Orbit Soft Cannula Only</b>	infusion set	6mm or 9mm cannula	-	YPS
00992913	<b>YpsoPump Orbit Micro Cannula/Tubing</b>	infusion set	5.5mm or 8.5mm cannula AND 18"/45cm, 24"/60cm, 31"/80cm or 43"/110cm tubing	-	YPS
00992914	<b>YpsoPump Orbit Micro Cannula Only</b>	infusion set	5.5mm or 8.5mm cannula	-	YPS
00992915	<b>YpsoPump Inset Cannula/Tubing</b>	infusion set	6mm or 9mm cannula AND 18"/45cm, 24"/60cm, 31"/80cm or 43"/110cm tubing	-	YPS
00908301	<b>Omnipod Omnipod DASH</b>	reservoir/cartridge	-	-	ILC
00908302	<b>Paradigm Reservoir</b>	reservoir/cartridge	-	-	MDT
00908303	<b>T:slim Cartridge</b>	reservoir/cartridge	-	-	TDC
00908305	<b>YpsoPump Reservoir</b>	reservoir/cartridge	-	-	YPS

\* Abbreviation of Manufacturers' Name

## Part 2 Additions

02522489	<b>M-Finasteride</b>	finasteride	5 mg	Tablet	MNP
----------	----------------------	-------------	------	--------	-----

For the treatment of symptomatic benign prostatic hyperplasia.

02529769	<b>M-Ticagrelor</b>	ticagrelor	90 mg	Tablet	MNP
----------	---------------------	------------	-------	--------	-----

For the treatment of patients with:

- a) Failure on optimal clopidogrel and ASA therapy as defined by definite stent thrombosis, or recurrent STEMI, NSTEMI or UA after prior revascularization via percutaneous coronary intervention (PCI); or
- b) STEMI and undergoing revascularization via PCI; or
- c) NSTEMI, UA or high risk angiographic anatomy and undergoing revascularization via PCI.

Treatment must be initiated in-hospital and prescribed by a specialist with experience in managing acute coronary syndrome (ACS).

02379325	<b>Montelukast</b>	montelukast	5 mg	Chewable Tablet	SAH
----------	--------------------	-------------	------	-----------------	-----

(a) Indicated as adjunctive therapy for asthma in cases where:

- (i) maximum doses of inhaled corticosteroids have not effectively controlled symptoms, or
- (ii) evidence of serious adverse effects associated with corticosteroids exists, eg. adrenal suppression, increased lung infections;

(b) Indicated as first line therapy for exercise induced asthma.

02516187	<b>Progesterone</b>	progesterone	100 mg	Capsule	SAH
----------	---------------------	--------------	--------	---------	-----

For the treatment of post-menopausal patients unable to tolerate oral medroxyprogesterone or in patients with low High Density Lipoprotein Cholesterol.

## Exception Drug Status Additions

02487713 02487721	<b>ACH-Apixaban</b>	apixaban	2.5 mg 5 mg	Tablet	ACH
02530708 02530716	<b>Apixaban</b>	apixaban	2.5 mg 5 mg	Tablet	SIP
02528924 02528932	<b>Jamp Apixaban</b>	apixaban	2.5 mg 5 mg	Tablet	JPC
02529009 02529017	<b>M-Apixaban</b>	apixaban	2.5 mg 5 mg	Tablet	MNP
02492369 02492377	<b>Mar-Apixaban</b>	apixaban	2.5 mg 5 mg	Tablet	MAR
02489228 02489236	<b>Sandoz Apixaban SDZ</b>	apixaban	2.5 mg 5 mg	Tablet	SDZ

• For patients with non-valvular atrial fibrillation (AF) for the prevention of stroke and systemic embolism AND in whom:

- (a) Anticoagulation is inadequate following a reasonable trial on warfarin; OR
- (b) Anticoagulation with warfarin is contraindicated or not possible due to inability to regularly monitor via International Normalized Ratio (INR) testing (i.e. no access to INR testing services at a laboratory, clinic, pharmacy and at home.)

• For the treatment of venous thromboembolic events (VTE) (deep vein thrombosis [DVT] and pulmonary embolism [PE]) and the prevention of recurrent DVT and PE for a duration of up to six months.

02487713	<b>ACH-Apixaban</b>	apixaban	2.5 mg	Tablet	ACH
02530708	<b>Apixaban</b>	apixaban	2.5 mg	Tablet	SIP
02528924	<b>Jamp Apixaban</b>	apixaban	2.5 mg	Tablet	JPC
02529009	<b>M-Apixaban</b>	apixaban	2.5 mg	Tablet	MNP
02492369	<b>Mar-Apixaban</b>	apixaban	2.5 mg	Tablet	MAR
02489228	<b>Sandoz Apixaban SDZ</b>	apixaban	2.5 mg	Tablet	SDZ

For the prophylaxis of venous thromboembolism (VTE) following elective total hip replacement surgery or elective total knee replacement surgery, where the initial post-operative doses are administered in an acute care (hospital) setting.

02508656 02508664 02508672	<b>Apo-Sitagliptin</b>	sitagliptin	25 mg 50 mg 100 mg	Tablet	APX
----------------------------------	------------------------	-------------	--------------------------	--------	-----

For the treatment of patients with type 2 diabetes who have previously been treated with metformin and a sulfonylurea. Should be used in patients with diabetes who are not adequately controlled on or are intolerant to metformin and a sulfonylurea, and for whom insulin is not an option.

02509415 02509423 02509431	<b>Apo-Sitagliptin Malate/Metformin</b>	sitagliptin/metformin	50/500 mg 50/850 mg 50/1000 mg	Tablet	APX
02506270 02506289 02506297	<b>Apo-Sitagliptin/Metformin XR</b>	sitagliptin/metformin	50/500 mg 50/1000 mg 100/1000 mg	Extended Release Tablet	APX

For type 2 diabetic patients who have been titrated to stable combination, for a minimum of at least 3 months, of the separate components, Metformin and Sitagliptin, and for whom insulin is not an option.

02513099	<b>Braftovi</b>	encorafenib	75 mg	Capsule	PFI
----------	-----------------	-------------	-------	---------	-----

**Melanoma:**

In combination with binimetinib for treatment of patients with locally advanced unresectable or metastatic melanoma with a BRAF V600 mutation

**Metastatic Colorectal Cancer (mCRC):**

In combination with an epidermal growth factor receptor (EGFR) inhibitor for the treatment of previously treated metastatic BRAF V600E-mutated mCRC

02524252	<b>Dupixent (New Format)</b>	dupilumab	200 mg/1.14 mL	Pre-Filled Pen Solution	SAA
----------	------------------------------	-----------	----------------	-------------------------	-----

Please refer to Bulletin 112 for prescribing criteria.  
<https://www.gov.mb.ca/health/mbif/docs/bulletins/bulletin112.pdf>

02499681	<b>Enspryng</b>	satralizumab	120 mg/mL	Pre-Filled Syringe Solution	HLR
----------	-----------------	--------------	-----------	-----------------------------	-----

For the treatment of neuromyelitis optica spectrum disorder (NMOSD) in adult and adolescent patients (aged 12 years or older) who meet ALL of the following criteria:

1. The patient is anti-aquaporin 4 (AQP4) seropositive; and
2. The patient has had at least one relapse of NMOSD in the previous 12 months; and
3. The patient has experienced relapse or intolerance following an adequate trial of other accessible preventative treatments for NMOSD<sup>1</sup>; and
4. The patient has an Expanded Disability Status Scale (EDSS) score of 6.5 points or less; and
5. Satralizumab is being prescribed by a neurologist with expertise in treating NMOSD

<sup>1</sup>Other accessible preventative treatments should include consideration of monoclonal antibodies including rituximab, and may include other immunosuppressants.

Initial approval duration: 12 months

*Note: Satralizumab should not be initiated during a NMOSD relapse episode.*

**Renewal:**

• The patient must maintain an EDSS score of less than 8 points to be eligible for ongoing coverage of satralizumab. The EDSS score must be measured every 6 months after the initial approval period.

Renewal duration: 6 months

02527154	<b>Entecavir</b>	entecavir	0.5 mg	Tablet	SAH
----------	------------------	-----------	--------	--------	-----

Criteria may be obtained from the EDS office at Manitoba Health.

02167840 02229515 02229755 02231478 02358158 02358166 02358174 02358182 02429462 02429470 02429489	<b>Innohep</b> (criteria update)	tinzaparin sodium	1000 IU/mL 20000 IU/mL 250 IU/0.25 mL 10000 IU/0.5 mL 3500 IU/0.35 mL 4500 IU/0.45 mL 14000 IU/0.7 mL 18000 IU/0.9 mL 8,000/0.4 mL 12,000/0.6 mL 16,000/0.8 mL	Injection	LEO
--	-------------------------------------	-------------------	--	-----------	-----

Complete criteria may be obtained from the EDS office at Manitoba Health.

02501600	<b>Inqovi</b>	cedazuridine/decitabine	100/35 mg	Tablet	OTS
----------	---------------	-------------------------	-----------	--------	-----

For the treatment of adult patients with myelodysplastic syndromes (MDS) including previously treated and untreated with de novo and secondary MDS with the following French-American-British subtypes (refractory anemia, refractory anemia with ringed sideroblasts, refractory anemia with excess blasts, and chronic myelomonocytic leukemia [CMML]) and intermediate-1, intermediate-2, and high-risk International Prognostic Scoring System (IPSS) groups.

02521938 02521946	<b>Jamp Ambrisentan</b>	ambrisentan	5 mg 10 mg	Tablet	JPC
02526875 02526883	<b>Sandoz Ambrisentan</b>	ambrisentan	5 mg 10 mg	Tablet	SDZ

For the treatment of patients with at least World Health Organization functional class III idiopathic pulmonary arterial hypertension (PAH) or pulmonary hypertension associated with connective tissue disease who have failed on vasodilators. Maximum dose is 10 mg daily.

02525771 02525798	<b>Jamp Voriconazole</b>	voriconazole	50 mg 200 mg	Tablet	JPC
----------------------	--------------------------	--------------	-----------------	--------	-----

- For the treatment of invasive aspergillosis or culture proven invasive candidiasis with documented resistance to fluconazole.
- For antifungal prophylaxis for patients who are treated with venetoclax in combination with azacitidine.

02513080	<b>Mektovi</b>	binimetinib	15 mg	Tablet	PFI
----------	----------------	-------------	-------	--------	-----

**Melanoma:**

In combination with encorafenib for the treatment of patients with locally advanced unresectable or metastatic melanoma with a BRAF V600 mutation.

02524066 02524082	<b>Taro-Sunitinib</b>	sunitinib	25 mg 50 mg	Capsule	TAR
----------------------	-----------------------	-----------	----------------	---------	-----

For the treatment of patients with unresectable locally advanced or metastatic, well-differentiated pancreatic neuroendocrine tumors (pancreatic NET) whose disease is progressive.

For the treatment of metastatic renal cell carcinoma (MRCC) in patients with favourable to intermediate-risk disease.

02499827 02499835	<b>Tukysa</b>	tucatinib	50 mg 150 mg	Tablet	SGC
----------------------	---------------	-----------	-----------------	--------	-----

Tucatinib in combination with trastuzumab-capecitabine for the treatment of patients with locally advanced unresectable or metastatic human epidermal growth factor receptor 2 (HER2)-positive breast cancer, including patients with brain metastases, who have received prior treatment with trastuzumab, pertuzumab, and trastuzumab emtansine (T-DM1), separately or in combination.

02495732	<b>Vyndaqel</b> <i>(criteria update)</i>	tafamidis	20 mg	Capsule	PFI
02517841	<b>Vyndamax</b> <i>(criteria update)</i>	tafamidis	61 mg	Capsule	PFI

Complete criteria may be obtained from the EDS office at Manitoba Health.

02515067	<b>Waymade-Trientine</b>	trientine HCl	250 mg	Capsule	WMP
----------	--------------------------	---------------	--------	---------	-----

For the treatment of Wilson's disease in patients who have intolerance or a contraindication to d-penicillamine.

Notes:

- In adult patients, trientine therapy must be initiated by a clinician with experience in the management of Wilson's disease and in pediatric patients, initiation and renewal of trientine therapy must be overseen by a clinician with experience in the management of Wilson's disease. Consult notes from an expert in Wilson's disease may be provided to support the request from prescribers.

## New Interchangeable Categories

<b>Betamethasone Dipropionate/Calcipotriol - 0.5 mg/50 mcg - Gel</b>					<b>\$</b>	<b>\$ + 5%</b>
02319012	Dovobet	LEO		1.7081	1.7935	
02525178	Taro-Calcipotriol/ Betamethasone	TAR		1.3142	1.3799	

<b>Brimonidine Tartrate/Timolol - 0.2/0.5 % - Ophthalmic Solution</b>					<b>\$</b>	<b>\$ + 5%</b>
02248347	Combigan	ABV		4.6130	4.8437	
02375311	Apo-Brimonidine-Timop	APX		3.4935	3.6682	

<b>Fluticasone - 125 mg - Metered Dose Inhaler</b>					<b>\$</b>	<b>\$ + 5%</b>
02244292	Flovent HFA	GSK		0.4085	0.4289	
02526557	Apo-Fluticasone HFA	APX		0.1951	0.2049	
02503123	pms-Fluticasone HFA	PMS		0.1951	0.2049	

<b>Rosuvastatin - 5 mg - Tablets</b>					<b>\$</b>	<b>\$ + 5%</b>
02438917	ACH-Rosuvastatin	ACH		0.1284	0.1348	
02337975	Apo-Rosuvastatin	APX		0.1284	0.1348	
02496534	M-Rosuvastatin	MNP		0.1284	0.1348	
02477483	NRA-Rosuvastatin	NRA		0.1284	0.1348	
02378523	pms-Rosuvastatin	PMS		0.1284	0.1348	
02505576	PRZ-Rosuvastatin	PRZ		0.1284	0.1348	
02405628	Rosuvastatin	SAH		0.1284	0.1348	
02338726	Sandoz Rosuvastatin	SDZ		0.1284	0.1348	



02382644	Taro-Rosuvastatin	SUN	0.1284	0.1348
02354608	Teva-Rosuvastatin	TEV	0.1284	0.1348

<b>Sitagliptin - 25 mg - Tablets</b>			<b>\$</b>	<b>\$ + 5%</b>
02388839	Januvia	MFX	3.2149	3.3756
02508656	Apo-Sitagliptin Malate	APX	1.6075	1.6879

<b>Sitagliptin - 50 mg - Tablets</b>			<b>\$</b>	<b>\$ + 5%</b>
02388847	Januvia	MFX	3.2149	3.3756
02508664	Apo-Sitagliptin Malate	APX	1.6075	1.6879

<b>Sitagliptin - 100 mg - Tablets</b>			<b>\$</b>	<b>\$ + 5%</b>
02303922	Januvia	MFX	3.2149	3.3756
02508672	Apo-Sitagliptin Malate	APX	1.6075	1.6879

<b>Sitagliptin/Metformin - 50/500mg - Tablets</b>			<b>\$</b>	<b>\$ + 5%</b>
02333856	Janumet	MFX	1.7785	1.8674
02509415	Apo-Sitagliptin Malate/Metformin	APX	0.8893	0.9338

<b>Sitagliptin/Metformin - 50/850mg - Tablets</b>			<b>\$</b>	<b>\$ + 5%</b>
02333864	Janumet	MFX	1.7785	1.8674
02509423	Apo-Sitagliptin Malate/Metformin	APX	0.8893	0.9338

<b>Sitagliptin/Metformin - 50/1000mg - Tablets</b>			<b>\$</b>	<b>\$ + 5%</b>
02333872	Janumet	MFX	1.7785	1.8674
02509431	Apo-Sitagliptin Malate/Metformin	APX	0.8893	0.9338

<b>Sitagliptin/Metformin - 50/1000mg - Extended Release Tablets</b>			<b>\$</b>	<b>\$ + 5%</b>
02416794	Janumet XR	MFX	1.7785	1.8674
02506289	Apo-Sitagliptin Malate/Metformin XR	APX	0.8893	0.9338

<b>Sunitinib - 25 mg - Capsules</b>			<b>\$</b>	<b>\$ + 5%</b>
02280809	Sutent	PFI	130.2470	136.7594
02524066	Taro-Sunitinib	TAR	97.6853	102.5696

<b>Sunitinib - 50 mg - Capsules</b>			<b>\$</b>	<b>\$ + 5%</b>
02280817	Sutent	PFI	260.4950	273.5198
02524082	Taro-Sunitinib	TAR	195.3713	205.1399

<b>Tobramycin - 40 mg/mL - Injection</b>			<b>\$</b>	<b>\$ + 5%</b>
02241210	Tobramycin	SDZ	3.1500	3.3075
02502372	Tobramycin	SMI	3.1500	3.3075

## New Interchangeable Products

The following products have been added to existing interchangeable drug categories:

<b>Ambrisentan - 5 mg - Tablets</b>			<b>\$</b>	<b>\$ + 5%</b>
02521938	Jamp Ambrisentan	JPC	31.2732	** 32.8369
02526875	Sandoz Ambrisentan	SDZ	31.2732	** 32.8369

<b>Ambrisentan - 10 mg - Tablets</b>					<b>\$</b>	<b>\$ + 5%</b>
	02521946	Jamp Ambrisentan	JPC	31.2732	** 32.8369	
	02526883	Sandoz Ambrisentan	SDZ	31.2732	** 32.8369	

<b>Amlodipine - 2.5 mg - Tablets</b>					<b>\$</b>	<b>\$ + 5%</b>
	02468018	M-Amlodipine	MNP	0.0767	0.0805	
	02522500	PRZ-Amlodipine	PRZ	0.0767	0.0805	
	02330474	Sandoz Amlodipine	SDZ	0.0767	0.0805	

<b>Amlodipine - 5 mg - Tablets</b>					<b>\$</b>	<b>\$ + 5%</b>
	02522519	PRZ-Amlodipine	PRZ	0.1343	0.1410	

<b>Amlodipine - 10 mg - Tablets</b>					<b>\$</b>	<b>\$ + 5%</b>
	02522527	PRZ-Amlodipine	PRZ	0.1993	0.2093	

<b>Apixaban- 2.5 mg - Tablets</b>					<b>\$</b>	<b>\$ + 5%</b>
	02487713	ACH-Apixaban	ACH	0.4084	0.4288	
	02530708	Apixaban	SIP	0.4084	0.4288	
	02528924	Jamp Apixaban	JPC	0.4084	0.4288	
	02529009	M-Apixaban	MNP	0.4084	0.4288	
	02492369	Mar-Apixaban	MAR	0.4084	0.4288	
	02489228	Sandoz Apixaban SDZ	SDZ	0.4084	0.4288	

<b>Apixaban - 5 mg - Tablets</b>					<b>\$</b>	<b>\$ + 5%</b>
	02487721	ACH-Apixaban	ACH	0.4084	0.4288	
	02530716	Apixaban	SIP	0.4084	0.4288	
	02528932	Jamp Apixaban	JPC	0.4084	0.4288	
	02529017	M-Apixaban	MNP	0.4084	0.4288	
	02492377	Mar-Apixaban	MAR	0.4084	0.4288	
	02489236	Sandoz Apixaban SDZ	SDZ	0.4084	0.4288	

<b>Atorvastatin - 10 mg - Tablets</b>					<b>\$</b>	<b>\$ + 5%</b>
	02521555	PRZ-Atorvastatin	PRZ	0.1743	0.1831	

<b>Atorvastatin - 20 mg - Tablets</b>					<b>\$</b>	<b>\$ + 5%</b>
	02521563	PRZ-Atorvastatin	PRZ	0.2179	0.2288	

<b>Atorvastatin - 40 mg - Tablets</b>					<b>\$</b>	<b>\$ + 5%</b>
	02521571	PRZ-Atorvastatin	PRZ	0.2342	0.2459	

<b>Atorvastatin - 80 mg - Tablets</b>					<b>\$</b>	<b>\$ + 5%</b>
	02521598	PRZ-Atorvastatin	PRZ	0.2342	0.2459	

<b>Entecavir - 0.5 mg - Tablets</b>					<b>\$</b>	<b>\$ + 5%</b>
	02527154	Entecavir	SAH	5.5000	5.7750	

<b>Finasteride - 5 mg - Tablets</b>					<b>\$</b>	<b>\$ + 5%</b>
	02522489	M-Finasteride	MNP	0.3506	0.3681	

<b>Lurasidone - 120 mg - Tablets</b>					<b>\$</b>	<b>\$ + 5%</b>
	02516470	Jamp Lurasidone	JPC	1.2250	1.2863	

<b>Montelukast - 5 mg - Tablets</b>					<b>\$</b>	<b>\$ + 5%</b>
02379325	Montelukast	SAH	0.3082	0.3238		
<b>Olanzapine- 5 mg - Orally Disintegrating Tablets</b>					<b>\$</b>	<b>\$ + 5%</b>
02352974	Olanzapine ODT	SAH	0.3574	0.3752		
<b>Olanzapine - 10 mg - Orally Disintegrating Tablets</b>					<b>\$</b>	<b>\$ + 5%</b>
02352982	Olanzapine ODT	SAH	0.7143	0.7501		
<b>Olmesartan/HCTZ - 20 mg/12.5 mg - Tablets</b>					<b>\$</b>	<b>\$ + 5%</b>
02526468	PRZ-Olmesartan/HCTZ	PRZ	0.3019	0.3170		
<b>Olmesartan/HCTZ - 40 mg/12.5 mg - Tablets</b>					<b>\$</b>	<b>\$ + 5%</b>
02526476	PRZ-Olmesartan/HCTZ	PRZ	0.3019	0.3170		
<b>Olmesartan/HCTZ - 40 mg/25 mg - Tablets</b>					<b>\$</b>	<b>\$ + 5%</b>
02526484	PRZ-Olmesartan/HCTZ	PRZ	0.3019	0.3170		
<b>Potassium Chloride - 20 mEq - Oral Liquid</b>					<b>\$</b>	<b>\$ + 5%</b>
02238604	pms-Potassium Chloride	PMS	0.0227	** 0.0238		
<b>Progesterone - 100 mg - Capsules</b>					<b>\$</b>	<b>\$ + 5%</b>
02516187	Progesterone	SAH	0.3762	0.3950		
<b>Quetiapine - 400 mg - Extended Release Tablets</b>					<b>\$</b>	<b>\$ + 5%</b>
02522225	Mint-Quetiapine XR	MPH	1.3270	1.3934		
<b>Rabeprazole - 20 mg - Tablets</b>					<b>\$</b>	<b>\$ + 5%</b>
02415291	Jamp Rabeprazole	JPC	0.1338	0.1405		
<b>Ranitidine - 150 mg - Tablets</b>					<b>\$</b>	<b>\$ + 5%</b>
02526379	Mint-Ranitidine	MPH	0.1197	0.1257		
<b>Ranitidine - 300 mg - Tablets</b>					<b>\$</b>	<b>\$ + 5%</b>
02526387	Mint-Ranitidine	MPH	0.2253	0.2366		
<b>Rosuvastatin - 10 mg - Tablets</b>					<b>\$</b>	<b>\$ + 5%</b>
02505584	PRZ-Rosuvastatin	PRZ	0.1354	0.1422		
<b>Rosuvastatin - 20 mg - Tablets</b>					<b>\$</b>	<b>\$ + 5%</b>
02505592	PRZ-Rosuvastatin	PRZ	0.1692	0.1777		
<b>Rosuvastatin - 40 mg - Tablets</b>					<b>\$</b>	<b>\$ + 5%</b>
02505606	PRZ-Rosuvastatin	PRZ	0.1900	0.2090		
<b>Ticagrelor - 90 mg - Tablets</b>					<b>\$</b>	<b>\$ + 5%</b>
02529769	M-Ticagrelor	MNP	0.7920	0.8316		
<b>Venlafaxine - 37.5 mg - Capsules</b>					<b>\$</b>	<b>\$ + 5%</b>
02521466	pmsc-Venlafaxine XR	PMS	0.0913	0.0959		
<b>Voriconazole - 50 mg - Tablets</b>					<b>\$</b>	<b>\$ + 5%</b>
02525771	Jamp Voriconazole	JPC	3.3909	3.5604		

<b>Voriconazole - 200 mg - Tablets</b>					<b>\$</b>	<b>\$ + 5%</b>
02525798	Jamp Voriconazole	JPC		13.2403	13.9023	

\*\* The price has resulted in a change to the lowest price in the category.

## Interchangeable Product Price Changes

The following changes in prices have occurred:

					(\$)	(\$ + 5%)
00028606	Aldactone	spironolactone	25 mg	Tablet	0.2615	0.2746
00285455	Aldactone	spironolactone	100 mg	Tablet	0.6105	0.6410
02475375	Apo-Ambrisentan	ambrisentan	5 mg	Tablet	31.2732	** 32.8369
02475383	Apo-Ambrisentan	ambrisentan	10 mg	Tablet	31.2732	** 32.8369
02234502	Apo-Terazosin	terazosin HCl	1 mg	Tablet	0.3938	0.4135
02234505	Apo-Terazosin	terazosin HCl	10 mg	Tablet	0.9950	1.0448
02502631	Jamp Calcium Polystyrene Sulfonate	calcium polystyrene sulfonate	999 mg/g	Powder for Solution	0.2398	** 0.2518
80024835	Jamp-Potassium Chloride	potassium chloride	20 mEq	Oral Liquid	0.0227	** 0.0238
80046782	Odan Potassium Chloride	potassium chloride	20 mEq	Oral Liquid	0.0227	** 0.0238
02505916	pms-Lurasidone	lurasidone HCl	120 mg	Tablet	1.2250	** 1.2863
02243518	pms-Terazosin	terazosin HCl	1 mg	Tablet	0.3938	0.4135
02243521	pms-Terazosin	terazosin HCl	10 mg	Tablet	0.9950	1.0448
02399245	Sandoz Voriconazole	voriconazole	50 mg	Tablet	3.3909	** 3.5604
02399253	Sandoz Voriconazole	voriconazole	200 mg	Tablet	13.2403	** 13.9023
02475804	Taro-Bupropion XL	bupropion HCl	150 mg	Extended Release Tablet	0.2926	0.3072
02475812	Taro-Bupropion XL	bupropion HCl	300 mg	Extended Release Tablet	0.5853	0.6146
02504537	Taro-Lurasidone	lurasidone HCl	120 mg	Tablet	1.2250	** 1.2863
02492598	Taro-Ticagrelor	ticagrelor	90 mg	Tablet	0.7920	** 0.8316
02439654	Teva-Bupropion XL	bupropion HCl	150 mg	Extended Release Tablet	0.2926	0.3072
02439662	Teva-Bupropion XL	bupropion HCl	300 mg	Extended Release Tablet	0.5853	0.6146
02396866	Teva-Voriconazole	voriconazole	50 mg	Tablet	3.3909	** 3.5604
02396874	Teva-Voriconazole	voriconazole	200 mg	Tablet	13.2403	** 13.9023
02241210	Tobramycin (Sandoz)	tobramycin	40 mg/mL	Injection	3.1500	3.3075

\*\* The price has resulted in a change to the lowest price in the category.

## Product Deletions

(as identified for deletion in Bulletin # 121 or as noted in CSP - Insulin Pump Supplies)

The following products have been deleted.

02060884	Betnesol	betamethasone sodium phosphate	5 mg/100 mL	Enema
00824305	DDAVP	desmopressin acetate	0.1 mg	Tablet
00824143	DDAVP	desmopressin acetate	0.2 mg	Tablet
02243960 02243961	Ditropan XL	oxybutynin	5 mg 10 mg	Extended Release Tablet
02239193	Heptovir	lamivudine	100 mg	Tablet
00000884	Isopto Carpine	pilocarpine HCL	4 %	Ophthalmic Solution
02020017	Livostin	levocabastine	0.5 mg/mL	Nasal Spray
00727695	Lupron	leuprolide acetate	5 mg/mL	Injection
02320029	Metoject	methotrexate	7.5 mg/0.75 mL	Injection
02376938	Onbrez Breezehaler	indacaterol	75 mcg	Inhaler
00005606	Ritalin	methylphenidate HCL	10 mg	Tablet
00632775	Ritalin SR	methylphenidate HCL	20 mg	Extended Release Tablet
02049392	Sandostatin	octreotide	200 mcg/mL	Solution
00513997 00328219	Sinemet	levodopa/carbidopa	100/25 mg 250/25 mg	Tablet
00639389	Statex	morphine sulfate	30 mg	Suppository
02357380	Uloric	febuxostat	80 mg	Tablet
02408244 02408252	Jamp-Losartan HCTZ	losartan/HCTZ	50/12.5 mg 100/25 mg	Tablet
02429241	Jamp-Rizatriptan IR	rizatriptan	10 mg	Tablet
02382075 02382083	Mylan-Bupropion XL	bupropion	150 mg 300 mg	Extended Release Tablet
02399377 02399385 02399393 02399407	pms-Atorvastatin	atorvastatin	10 mg 20 mg 40 mg 80 mg	Tablet
02385953 02385961	Ranitidine (Sivem)	ranitidine	150 mg 300 mg	Tablet
02320312	Sandoz Methylphenidate SR	methylphenidate HCL	20 mg	Extended Release Tablet
02382814	Tobramycin (Mylan)	tobramycin	40 mg/mL	Injection
<b>INSULIN PUMP SUPPLIES</b>				
00905739	Infusion Cassette (Any Brand)	infusion set	-	-
00908300	Pods	Pods	-	-

00908320	Insulin Glass Cartridge	insulin reservoir	-	-
00992976	Infusion Set 3M8450	infusion set	-	-
00992984	Infusion Set 3M8451	infusion set	-	-
00992991	Infusion Set (Any Brand)	infusion set	-	-

## Discontinued Products

**The following products will be deleted with the next Formulary amendments and will appear as "Product Deletions" on Bulletin # 123.**

00765996	Diamicon	gliclazide	80 mg	Tablet
02216167	Imovane	zopiclone	5 mg	Tablet
02161923	Lidex	fluocinonide	0.05 %	Cream
02161974	Lidex	fluocinonide	0.05 %	Gel
02161966	Lidex	fluocinonide	0.05 %	Ointment
02451131	Zepatier	elbasvir/grazoprevir	50/100 mg	Tablet
02352710 02352729	Amoxicillin (Sanis)	amoxicillin	250 mg 500 mg	Capsule
02438704	Lorazepam (Sandoz)	lorazepam	2 mg/mL	Injection
01934171	Novamoxin <i>Sugar-Reduced</i>	amoxicillin	125 mg/5 mL	Powder for Suspension
02437945	Pantoprazole (pms)	pantoprazole	40 mg	Tablet
02477173	pms-Atorvastatin	atorvastatin	80 mg	Tablet
02230805	Teva-Terazosin	terazosin HCL	1 mg	Tablet
02382814	Tobramycin (Mylan)	tobramycin	40 mg/mL	Injection

## Category Deletions

- Fluocinonide - 0.05 % - Topical Cream
- Methylphenidate - 18 mg - Tablets
- Methylphenidate - 27 mg - Tablets
- Methylphenidate - 36 mg - Tablets
- Methylphenidate - 54 mg - Tablets
- Methylphenidate - 20 mg - Sustained Release Tablets
- Ocetrotide Acetate - 200 mcg/mL - Injection
- Panzopanib - 200 mg - Tablets